m 450 RALLY FACTORY REPLICA 2017 <2017><US><F9375Q8>
LIGHTING SYSTEM
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Pos Part Number Description Additional Text Quantity

1 76414001000 HEADLIGHT HIGH BEAM 1.00
2 76214002000 HEADLIGHT LOW BEAM 07 1.00
3 0025060306 HH collar screw M6x30 TX30 2.00
4 31008060000 rubber grommet D=8mm open 8.00
5 76408001004 BUSHING 8.00
6 76514040000 REAR LIGHT 1.00
7 75014047000 LICENSE PLATE ILLUMINATION 07 1.00
8 78114025000 FLASHER CPL.FRONT L/S REAR R/S 2.00
9 78114026000 FLASHER CPL.FRONT R/S REAR L/S 2.00
10 60114027000 BULB 12V ORANGE (RY10W) 4.00




11 0125100003 washer DIN 125 A 10.5 ONLY FOR 640 DUKE 4.00
12 58414030000 HH COLLAR NUT M10X1,25 WS=13 MINI ADV. 4.00
13 0797100003 LOCK WASHER DIN6797-J10,5 ZI 4.00
14 76414003002 EJOMAT PT SCREW 50X20 8.00
15 76314040044 ADDITIONAL REAR LIGHT CPL. 1.00
16 77332036004 WASHER 5,3X12X0,5 2.00
17 0985050103 OVAL HEAD SCR. DIN7985-M 5X10 2.00
18 76411080000 WIRING HARNESS FLASHER 1.00
19 0025060126 HH collar screw M6x12 TX30 2.00
20 76414004000 POSITION LIGHT 1.00
21 0081050141 EJOT PT screw K50x14 2.00
22 0081250181 SCREW FOR PLASTIC 50X18 T20 1.00
23 0017060205 SCREW FOR PLASTIC K60X20 SW6 2.00
24 76511078000 WIRING HARN. LIC. PLATE ILLUM. 1.00
25 49011435100 BULB 12V 5W (W2,1X9,5D) PHIL. 2.00
26 0025060106 HH collar screw M6x10 TX30 4.00
27 45007040052 Clip 2.00
28 76408001005 CELLULAR RUBBER 2.00
29 76408004010 FRONTLIGHT MASK HOLDER ASSY 1.00
30 76408001003 BUSH 2.00
31 76414003001 BULB HB3 2.00
32 49111425200 BULB 12V 2,3W (W2X4,6D) 1.00
33 76408001000 FRONTLIGHT MASK 1.00
34 76412079000 STONE GUARD 1.00
35 69006001060 GASKET F. AIRBOX 1.00
36 78114028000 FLASHER LENS L/S R/S TRANSP. 2.00
37 78114027000 FLASHER LENS FRO.L/S-REAR R/S 2.00
38 76408001002 SLEEVE 2.00
39 76408003000 LIGHT SUPPORT STRUCTURE ASSY 1.00
40 0024060136 HH collar screw M6x13 TX30 4.00




